
 

 
 
 

HALIFAX AREA WATER AND  
SEWER AUTHORITY 

DAUPHIN COUNTY, PENNSYLVANIA 
 
 
 
 
 
 
 
 

2014 CHAPTER 94 REPORT 
 

MUNICIPAL WASTELOAD 
 

MANAGEMENT PLAN 
 
 
 

PREPARED 
March 2015 

Revised August 2015 
 
 
 
 
 
 

Glace Associates, Inc. 
CONSULTING ENGINEERS 

3705 TRINDLE ROAD 
CAMP HILL, PENNSYLVANIA 17011 



3800-FM-BPNPSM0507    4/2014 COMMONWEALTH OF PENNSYLVANIA 
Chapter 94 Report  DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

- 1 - 

 
CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT 

ANNUAL REPORT 
 

For Calendar Year: 2014 
 

 Permittee is owner and/or operator of a POTW or other sewage treatment facility 
 Permittee is owner and/or operator of a collection system tributary to a POTW not owned/operated by permittee 
[...]
industrial waste discharges and a summary of the steps being taken to alleviate or eliminate the problems. The 
discussion shall include a list of industries known to be discharging wastes which create problems in the plant or 
in the sewer system and action taken to eliminate the problem or prevent its recurrence. The report may describe 
pollution prevention techniques in the summary of steps taken to alleviate current problems caused by industrial 
waste dischargers and in actions taken to eliminate or prevent potential or recurring problems caused by 
industrial waste dischargers. 

 

Check the appropriate boxes: 
 Industrial waste report as described in 8 a., b. and c. attached (Attachment   ) 
 Industrial pretreatment report as required in an NPDES permit attached (Attachment   ) 

 







 

 
 
 

ATTACHMENTS 
 
 

A. HYDRAULIC  AND ORGANIC LOADING DATA & PROJECTIONS 
GRAPH (DEP SPREADSHEET) 

 
B. GENERAL PLAN 

 
C. DISCUSSION ON THE CONDITION OF PUMP STATIONS 

 
D. SOLIDS MANAGEMENT INVENTORY  

 
E. FLOW METER CALIBRATION REPORT 

 
F. MONTHLY DISCHARGE MONITORING REPORTS 

 
 

 



 

ATTACHMENT A 
 

HYDRAULIC AND ORGANIC LOADING DATA 
 PROJECTIONS GRAPH 

(DEP Spreadsheet) 



Permit No.:

Annual Avg 300 214

Month
Monthly Average BOD5 Loads for Past Five Years (lbs/day)
2010

January 195 297 90 90 96

413 279

PA0024457

Reporting Year:

Annual Avg

April

0.098
Month

0.105 0.171 0.093 0.096
0.098 0.109

0.267 0.106

0.106

May

0.131

March

0.113 0.115

Exist. Overload? NO NO NO NO NO

0.116
0.111 0.108

November
December

Max 3-Mo Avg
Max : Avg Ratio

0.144 0.113 0.1504
0.127

0.1284
0.1155
0.1117
0.1009

153.0

1.37 1.08

Halifax Wastewater Treatment Plant

0.148

0.129 0.225

Monthly Average Flows for Past Five Years (MGD)
2014

0.0866
0.0822
0.102
0.1446
0.1525

1.33
737.0 737.0 739.0

0.177
0.122

0.095

0.18 0.105 0.1047 0.1131

1.21
737.0

0.163 0.102 0.0997

0.1541

0.0832
0.215

0.104

0.157

172.3 244.2

0.218

2013

142.1

0.117

0.105

0.137
1.08

737.0

0.108

0.118

0.098
0.122 0.124 0.102 0.101

0.123

0.135

0.102

0.131

2011 2012 2013 2014

Existing EDUs
Flow/EDU (GPD)

New EDUs

0.19

September
October

February

August 0.135 0.15

142.5

0.102 0.103
0.135

June
July

0.213 0.095
March 144 105 155

2.0 2.0 2.0 2.0 2.0
0.0003 0.0003 0.0003 0.0003 0.0003

0.1269 0.1272 0.1275
New EDU Flow

January
2010 2011 2012

197 133 241
April 465 176 249 166 153

210 157 168

February 213 154 155 163 140

July 433 185 156 179 362
June 332 210 77 15 317
May 202 147

August 266 205 130 181 200

145 141 194

November 208 278 90 185 156
October 237 179 112 158 190

September 348 299

Max Mo Avg 465 299 249 185 362

December 287 158 135 157 153
12 12

Load/EDU 0.407 0.290 0.197 0.191 0.263
Existing EDUs 737 737 737 737 739

Proj. Annual Avg

Max : Avg Ratio 1.55 1.40 1.71 1.31 1.86

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 199 200 200 201 202
314 315 316

New EDU Load
0.1263 0.1266

0.1537 0.15410.1533

Projected BOD5 Loads for Next Five Years (lbs/day)
2015 2016 2017 2018 2019

Projected Flows for Next Five Years (MGD)
2015 2016 2017 2018 2019

2014

Facility Name:

Proj. Overload? NO NO NO NO NO
Proj. Max Avg 313 313

Future Organic Design Capacity: lbs BOD5/day
NOUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? NO

527
Year:

Existing Organic Design Capacity: lbs BOD5/day
Year:

0.1544

MGD

0.1548

December

Month
January
February

March
April
May

Total Monthly Precipitation for Past Five Years (Inches)
2010 2011 2012 2013 2014

June
July

August
September

October
November

Show Precipitation Data on Hydraulic Graph?

12 12 12 12 12 12 12 12

0.539 0.539 0.539 0.539 0.539
New EDUs 2 2 2 2 2

Proj. Overload?
Proj. Max 3-Mo Avg

3.5Persons/EDU:

PADEP Chapter 94 Spreadsh
Sewage Treatment Plan

Flow/Capita (GPD) Load/Capita49.2 69.8 40.7 40.6 43.7 0.116 0.083 0.056 0.055 0.075

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

0.21



0.0

0.2

0.4

0.6

0.8

1.0

1.2

0

0.05

0.1

0.15

0.2

0.25

0.3

Jan 2010

A
pr 2010

Jul 2010

O
ct 2010

Jan 2011

A
pr 2011

Jul 2011

O
ct 2011

Jan 2012

A
pr 2012

Jul 2012

O
ct 2012

Jan 2013

A
pr 2013

Jul 2013

O
ct 2013

Jan 2014

A
pr 2014

Jul 2014

O
ct 2014

Jan 2015

A
pr 2015

Jul 2015

O
ct 2015

Jan 2016

A
pr 2016

Jul 2016

O
ct 2016

Jan 2017

A
pr 2017

Jul 2017

O
ct 2017

Jan 2018

A
pr 2018

Jul 2018

O
ct 2018

Jan 2019

A
pr 2019

Jul 2019

5-Year Measured and Projected Hydraulic Loads 

Average Flows Hydraulic Design Capacity 3-Month Max Flows

MGD Precip 
(in) Halifax Wastewater Treatment Plant, PA0024457 



0

100

200

300

400

500

600

Jan 2010

A
pr 2010

Jul 2010

O
ct 2010

Jan 2011

A
pr 2011

Jul 2011

O
ct 2011

Jan 2012

A
pr 2012

Jul 2012

O
ct 2012

Jan 2013

A
pr 2013

Jul 2013

O
ct 2013

Jan 2014

A
pr 2014

Jul 2014

O
ct 2014

Jan 2015

A
pr 2015

Jul 2015

O
ct 2015

Jan 2016

A
pr 2016

Jul 2016

O
ct 2016

Jan 2017

A
pr 2017

Jul 2017

O
ct 2017

Jan 2018

A
pr 2018

Jul 2018

O
ct 2018

Jan 2019

A
pr 2019

Jul 2019
5-Year Measured and Projected Organic Loads 

Average Loads Organic Design Capacity Max Loads

Halifax Wastewater Treatment Plant, PA0024457 



 

 ATTACHMENT B 
 

 GENERAL PLAN 





 

ATTACHMENT C 
 

DISCUSSION ON THE CONDITIONS OF PUMP STATIONS 
 



ATTACHMENT C.  
CONDITION OF PUMP STATIONS 

The sewerage system contains two pumping stations. 

Boyer Street Pumping Station - Location:  Boyer Street, Halifax Township 

Design Capacity: 50 gpm (1 pump basis) or 477 EDUs 
Present Flows:  Average:  5 gpm 

Maximum (Peak Hourly Flow estimated): 17 gpm 
Projected two-year maximum peak hourly flow estimated: 50 gpm 
(design basis of new Boyer Street Pump Station for maintaining velocity 
in 4-inch force main) 

The Boyer Street Pump Station is being upgraded to submersible pumps in 2014 to begin operations in 
2015. The single phase pumps run full speed. A timer was installed on high 2nd pump run float as part 
of the upgrade, but this data was not available in 2014. 

Main Pumping Station - Location: At the Treatment Plant, conveying all flow from the Borough 
and the northern Halifax Township service area (including flows from Boyer Street Pumping Station). 
There are two (2) suction lift pumps with separate 4-inch suction lines, running into a single 4-inch 
force main. The pumps are variable speed based on use of variable frequency drives, so only maximum 
flows can be estimated based on runtime. Due to the small size of the force main 2 pumps on 
represents a much lower flow rate than twice one-pump flow. Based on 2014 runtime records the lead 
pump (which is alternated) runs 24 hours per day nearly every day, while the lag pump typically runs 
from 4 to 20 hours per day. This pumping station also receives return flows from the treatment plant. 

Design Capacity: 175 gpm (1 pump basis) or 1,669 EDUs 
Present Flows:  Average:  70 gpm (estimated based on plant flow) 

Maximum (Peak Hourly Flow estimated): 240 gpm 
Projected two-year maximum peak hourly flow estimated: 240 gpm 
(based on effective capacity of 2 pumps together into small 4-inch force 
main) 
As noted plant return flows are included. 

Wastewater from the Halifax School and southern Halifax Township service area flows directly to the 
headworks. The Peak Hourly Flow at the WWTP is determined to be 360 gpm based on analysis of 
effluent WWTP flow meter charts for this flow-through treatment plant. 



































ATTACHMENT D 

SEWAGE SLUDGE MANAGEMENT INVENTORY 



 

ATTACHMENT D.  
SEWAGE SLUDGE MANAGEMENT INVENTORY 

 
The Authority employs several methods of disposal.  The Authority has agreements to dispose 
biosolids at the Harrisburg Advanced Wastewater Treatment Facility, and Kline’s Services Inc.  During 
2014, approximately 7.981 dry tons of biosolids were disposed of which 1.0 dry tons went to Kline’s 
Services Inc. and 6.981 dry tons went to Harrisburg Advanced Wastewater Treatment Facility. 

 
 



Facility Name: Halifax Wastewater Treatment Plant
Permit Number: PA0024457.

Date of Calculation: 8/25/2015

Average Daily Flow (mgd): 0.1131 Digester Capacity (gal): 42000
Influent BOD (mg/l): 202 %Solids of Outgoing Sludge: 1.7
Effluent BOD (mg/l): 6.7 Monitoring Period (days): 365

Primary Clarification Contact Stabilization RBC
Conventional Activated Sludge SBR ABF

Extended Aeration x Trickling Filter Small Plant with low SOR 

BOD Removed (lbs/day): 184 TSS Removed (lbs/day): 120

Aerobic Digestion x Anaerobic Digestion None

Sludge Feed Rate to Digesters (gpd): 1914.3306
Digester Hydraulic Detention Time (days): 22

Estimated Total Solids Reduction (%): 0.35

dry lbs/day 78 wet lbs/day 4578
dry tons/monitoring period 14 wet tons/monitoring period 836

gal/day 549 gal/monitoring period 200371

wet tons/monitoring period 0
OR

dry tons/monitoring period 7.981
Enter only one of the above values.  The remaining value should be "0"

Is the amount reported by the generator within 15% of the calculated value? NO
NO explanation:

What type of information was used to calculate the above information: Information from DMR's
Dates used: 1/1/2014 TO 12/31/2014

Name of person performing the calculation: N Peter Fleszar

(<500 gpd/sq ft)

Operational Information

Sludge Generation

Amount of Sludge Reported as Being Generated by the Facility

Type of Digester

SLUDGE GENERATION CALCULATION

Required Information For Calculation

Wastewater Treatment Processes
Place an "X" in the box beside the corresponding treatment process.  Select a maximum of Primary Clarification and one other treatment process

Place an "X" in the box beside the corresponding treatment process.

LESS THAN 15% RANGE

Digester Information



 

ATTACHMENT E 
 

FLOW METER CALIBRATION REPORT 





 

ATTACHMENT F 
 

MONTHLY DISCHARGE MONITORING REPORTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Month JAN.
Year 2014

Influent Influent Aeration Effluent Effluent Effluent Effluent Effluent Effluent Weather Outside 
BOD5 TSS Wasted No. 1 No. 2 No. 1 No. 2 CBOD5 TSS pH D.O. Fecals TRC PrecipitationTemp. (F)

1 0.0830 600 0.9 1.4 3.2 2.9 7.4 6.3 0.58 0.20 26
2 0.1000 170 76 1200 0.9 1.3 3.0 3.1 8.4 22 7.5 6.2 2 0.62 30
3 0.0830 1200 0.9 1.5 2.8 3.0 7.3 6.4 0.60 12
4 0.0650 800 0.9 1.5 2.9 3.2 7.2 6.1 0.50 18
5 0.0830 800 1.0 1.5 2.8 3.0 7.3 6.2 0.48 30
6 0.1080 1200 1.0 1.5 2.7 2.6 7.5 6.0 0.38 0.80 34
7 0.0870 800 0.8 1.3 3.1 2.9 7.6 6.3 0.48 1
8 0.0710 190 210 800 0.8 1.4 3.0 3.1 8.4 11 8.2 6.7 4600 0.54 10
9 0.0920 0 0.8 1.2 2.8 3.0 8.3 6.9 0.42 20
10 0.0940 1000 0.8 1.3 3.0 3.2 8.0 6.8 0.68 33
11 0.0970 800 0.8 1.3 2.7 3.1 8.1 6.7 0.51 0.25 45
12 0.1470 0 0.9 1.5 3.0 3.0 8.2 6.4 0.56 0.35 41
13 0.0980 1600 0.8 1.2 2.8 2.8 8.3 6.6 0.48 34
14 0.1080 1600 0.8 1.3 3.1 3.2 8.4 6.9 0.45 0.10 40
15 0.1110 110 100 1600 0.9 1.5 3.3 3.1 9.8 18 8.3 7.1 40 0.52 0.25 30
16 0.1030 1600 0.9 1.4 3.1 3.2 8.3 7.2 0.56 26
17 0.0900 1200 0.8 1.3 3.2 3.0 8.0 7.1 0.48 32
18 0.1000 800 0.9 1.3 3.1 3.1 8.2 7.1 0.46 0.15 28
19 0.0820 800 0.9 1.3 3.2 3.3 8.3 7.2 0.49 24
20 0.0850 800 0.8 1.4 3.1 3.2 8.1 7.0 0.55 0.10 30
21 0.0930 1000 0.7 1.3 3.2 3.3 8.0 7.2 0.52 24
22 0.0870 45 62 800 0.9 1.4 3.0 3.1 4.2 6.8 8.2 7.4 70 0.44 0.45 2
23 0.0470 1200 1.0 1.4 3.2 3.3 8.3 7.2 0.50 5
24 0.0660 2400 1.0 1.4 3.0 3.1 8.1 7.4 0.48 11
25 0.0610 800 1.0 1.5 3.1 3.2 8.0 7.3 0.49 19
26 0.0880 800 1.1 1.5 3.0 3.4 8.4 7.5 0.52 18
27 0.0810 1200 0.7 1.2 3.1 3.0 8.3 7.6 0.50 20
28 0.0770 1600 0.9 1.3 2.8 3.1 8.4 7.7 0.47 7
29 0.0610 180 110 1200 0.8 1.3 3.0 3.2 10 5 8.5 7.5 50 0.44 2
30 0.0670 1200 1.0 1.2 3.1 3.3 8.2 7.3 0.50 8
31 0.0690 1200 1.0 1.2 2.9 3.1 8.1 7.0 0.41 26

Aeration MLSS 
(centrifuge)

Aeration DO 
(mg/l)

Day Flow



PERMITTEE NAME / ADDRESS

NAME:   Halifax Area Water and Sewer Authority

ADDRESS: P.O. Box 443      Reporting Frequency Monthly

Halifax, PA  17032-0043      DMR Effective From: June 1, 2011

FACILITY: Halifax STP      DMR Effective To: May 31, 2016

LOCATION: Halifax Borough, Dauphin County      Permit Expires: May 31, 2016

WATERSHED: 6-C YEAR MO DAY YEAR MO DAY      Permit Application Due: December 3, 2015

2014 0 1 2014 0 31      ____ Check Here If No Discharge

     NOTE: Read instructions before completing this form\

VALUE VALUE UNITS VALUE VALUE UNITS

SAMPLE 
MEASUREMENT 0.0866 0.1470 XXX XXX X Continuous Measured

PERMIT                              
REQUIREMENT

Report                               
Avg Mo

Report                           
Daily Max

XXX XXX X Continuous Measured

SAMPLE 
MEASUREMENT

XXX XXX XXX 7.2 8.5 0 1/day Grab

PERMIT                              
REQUIREMENT

XXX XXX XXX 6.0                                            
Min

9.0                                            
Max

X 1/day Grab

SAMPLE 
MEASUREMENT

XXX XXX XXX 6.0 XXX 0 1/day Grab

PERMIT                              
REQUIREMENT

XXX XXX XXX 5.0                                           
Min

XXX X 1/day Grab

SAMPLE 
MEASUREMENT

XXX XXX XXX XXX 0.68 1 1/day Grab

PERMIT                              
REQUIREMENT

XXX XXX XXX XXX 1.6                                            
IMAX

X 1/day Grab

SAMPLE 
MEASUREMENT 5.8 9.0 XXX 10.0 0 1/Week

24-Hr                                      
Composite

PERMIT                              
REQUIREMENT

44                                             
Avg Mo

70                                      
Wkly Avg

XXX 40                                                 
Wkly Avg

X 1/Week
24-Hr                                         

Composite

SAMPLE 
MEASUREMENT 96 142 XXX XXX X 1/Week

24-Hr                                      
Composite

PERMIT                              
REQUIREMENT

Report                               
Avg Mo

Report                             
Daily Max

XXX XXX X 1/Week
24-Hr                                         

Composite

SAMPLE 
MEASUREMENT 76 124 XXX XXX X 1/Week

24-Hr                                      
Composite

PERMIT                              
REQUIREMENT

Report                            
Avg Mo

Report                               
Daily  Max

XXX XXX X 1/Week
24-Hr                                         

Composite

             TELEPHONE                                  DATE

AREA CODE          NUMBER                YEAR            MO                       DAY

COMMENTS (Report all violations on the "Non-Compliance Reporting Form") PAGE 1 OF 2

Total Suspended 
Solids - Raw 
Sewage Influent

mg/l
BOD5 - Raw             
Sewage Influent

CBOD5

8.2

139

lbs/day

lbs/day

lbs/day

mg/l

0.5                                         
Avg Mo

112

Report                                  
Avg Mo     

XXX

25                                           
Avg Mo

Report                                 
Avg Mo     

0.50

NO    EX

XXX

SAMPLE                            
TYPE

mg/l

S.U.

FREQUENCY                 
OF ANALYSIS

mg/l

mg/l

Dissolved Oxygen

M GD

Total Residual 
Chlorine

QUANTITY OR LOADING

PARAMETER

Flow

pH

MONITORING PERIOD

XXX

XXX

XXX

TO

VALUE

QUALITY OR CONCENTRATION

XXX

XXX

001

OUTFALL NUMBER

COMMONWEALTH OF PENNSYLVANIA

DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF WATER STANDARDS AND FACILITY REGULATION

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)

DISCHARGE MONITORING REPORT (DMR)

PERMIT NUMBER

PA0024457

NAME/TITLE PRINCIPAL EXECUTIVE OFFICER

JEFFREY L. GROSSER, PLANT MANAGER

TYPED OR PRINTED

     717           896-8149

I certify under penalty of law that this document and all attachments were 
prepared under my direction or supervision in accordance with a system 
designed to assure that qualified personnel properly gather and evaluate the 
information submitted based on my inquiry of the person or persons who 
manage the system or those persons directly responsible for gathering the 
information. The information submitted is to the best of my knowledge and 
belief, true, accurate, and complete. I am aware that there are significant 
penalties for submitting false information, including the possibility of fine and 